



Certificate of Analysis

(Potassium Carbonate)

Manufacture Date	: 2025-07-23 / 2025-03-08 / 2025-03-11		
Testing Date	: 2025-08-11	Q'ty	: 48 MT
		Issue Date	: 2025-03-18
Lot No.	: 252407 C 039-041,137-139 / 252407 D 108 / 252407 G 001-020,023,101-117,134 / 250311 C 013 / 250311 G 004		

Item	Unit	Result	Remark
K2CO3 (Total alkali as K2CO3)	%	99.9	
KCl	%	0.005	
Fe	%	0.0001	
KOH	%	0.19	
Na2CO3	%	0.81	
K2SO4	%	0.002	
Ig-Loss	%	0.06	
As	ppm	Trace	
Heavy metal as Pb	%	0.0002	
Insoluble in water	%	0.0005	
KClO3	%	0.003	
Ni	ppm	Trace	
#16 OVER	%	0	
#20 OVER	%	0	
#20~#40	%	38.2	
#40~#80	%	61.4	
#80~#100	%	0.2	
#100 UNDER	%	0.2	

* IT IS ADVISABLE NOT TO PUT THIS PRODUCT INTO STORAGE TOGETHER WITH VOLATILE ORGANIC COMPOUNDS

* IT IS MAY CAUSE DISCOLORATION OF THE PRODUCT

* Shaking time : 5min, * ASTM MESH

I certify the above statement of quality to be true and correct.

Head office : 17th., ferrum tower, #19, eulji-ro 5-gil, jung-gu, seoul korea

Plant 142, sanggae-ro, nam-gu, ulsan, korea

Manager of Quality Mg't Team

K. C. Lee